



Tel: (941) 766-1584 Fax (941) 249-4609

Formulary Medications Available at the VBA Pharmacy

The Virginia B Andes Volunteer Pharmacy is the only pharmacy in Charlotte County dedicated to providing free pharmaceutical care to the residents of our county. The patients that we serve are carefully screened and include the homeless, people who have lost their jobs and the working poor who cannot afford prescription insurance. Our mission is to improve access to medications and provide healthcare advocacy and educational services to this underserved population.

- This formulary lists our most commonly prescribed medication that are usually available immediately.
- We will make every attempt to fill non-formulary medications or contact you regarding alternate options.
- Brand name medications are usually obtained thru manufacturer assistance programs (PAP) however we normally are able to provide a first fill upon completion of PAP application.
- As availability of medications frequently change, we will substitute a therapeutically equivalent drug as agreed upon by the provider under a collaborative agreement.
- If a patient is out of refills for a medically necessary maintenance medication our pharmacy may provide the patient with a 30-day interim supply until a new order is received.

Prescriber Name: _____ Prescriber Signature: _____

Prescriber or Facility Email address*: _____@_____ Date ___/___/___

(Please provide your email address so that we may update you to additions and deletions to the formulary)

ANALGESICS/ANTIARTHRITICS
Acetaminophen
Acetaminophen PM
Azathioprine
Celecoxib
Diclofenic Sodium
Hydroxychloroquine
Ibuprofen
Leflunomide
Meloxicam (preferred)
Methotrexate
Methylprednisolone
Nabumetone
Naproxen
Prednisone
ANALGESICS/ANTIARTHRITICS TOPICAL
Diclofenac 2% Gel
Lidocaine 4% Cream
Muscle Rub gel/cream
VBA Pain Creams (cyclob/diclofen/gabapen/lidoca)
ANTIBIOTIC/ANTIVIRAL (ORAL)
Acyclovir
Albendazole
Amoxicillin
Amoxicillin / Clavulanate
Azithromycin
Cefdinir
Cefuroxime
Cephalexin
Ciprofloxin
Clarithromycin
Clindamycin
Doxycycline
Levofloxin
Linezolid
Metronidazole
Minocycline
Nitrofurantoin Mono/Macro (bid dosing)
Penicillin
Sulfasalazine
Sulfamethoxazole/Trimethoprim
Valacyclovir
Voriconazole
Xifaxan
ANTICONVULSANTS
Carbamazepine ER tablets (Tegretol XR)
Gabapentin
Lamotrigine
Levetiracetam

Oxcarbazepine
Phenytoin
Primidone
Topiramate (Topamax)
ANTIDEPRESSANTS/ANTI ANXIETY
Amitriptyline
Bupropion
Bupirone
Citalopram
Desvenlafaxine
Doxepin
Duloxetine (Cymbalta)
Escitalopram
Fluoxetine
Mirtazapine
Nortryptiline
Paroxetine
Sertraline
Trazadone
Venlafaxine
ANTIEMETICS
Metoclopramide
Ondansetron
Promethazine Tablets
Promethazine PLO Gel 50mg/ml
Promethazine Suppositories Compounded
ANTIFUNGALS (ORAL)
Clotrimazole Troche
Fluconazole
Itraconazole (preferred)
Nystatin Susp
Terbinafine
ANTIMIGRANE
Butalbital-APAP-Caffeine (max 60/month)
Divalproex ER
Eletriptan
Rizatriptan
Rizatriptan MLT
Topiramate
BEHAVIORAL HEALTH MEDS (STOCKED)
Apripazole
Desvenlafaxine ER
Divalproex
Haloperidol
Lamotrigine
Lithium Carbonate
Olanzapine

Oxcarbazepine
Quetiapine tablets
Quetiapine XR
Risperidone
Topiramate
Ziprasidone
BONE METABOLIC AGENTS
Alendronate
Calcitriol
Ibandronate
Vitamin D 1,000 to 50,000 units
CARDIOVASCULAR (ACE INHIBITORS)
Benazepril
Enalapril
Lisinopril (preferred)
Lisinopril/HCTZ
CARDIOVASCULAR (ACE II INHIBITORS)
Losartin (preferred)
Losartin / HCTZ (preferred)
Olmesartin
Telmisartin
CARDIOVASCULAR (ALPHA BLOCKERS)
Doxazosin
Prazosin
Terazosin
CARDIOVASCULAR (ANTITHROMBOTICS)
Brilinta
Clopidogrel
Eliquis
Warfarin
Xarelto
CARDIOVASCULAR (BETA BLOCKERS)
Atenolol
Carvedilol
Metoprolol Succinate
Metoprolol Tartrate
Propranolol
CARDIOVASCULAR (CA CHANNEL BLOCKER)
Amlodipine
Diltiazem
Nifedipine
Verapamil

CARDIOVASCULAR (DIURETICS OTHER)
Chlorthalidone
Eplerenone
Furosemide
Hydrochlorothiazide
Spirinolactone
Torsemide
Triamterene/HCTZ
CARDIOVASCULAR (DYSLIPIDEMICS)
Atorvastatin
Cholestyramine (42 dose/month)
Fenofibrates 48mg,54mg,145mg,160mg
Gemfibrozil
Icosapent
Lovastatin
Omega 3 Fish Oil 100mg
Pravasatin
Rosuvastatin
Simvastatin
CARDIOVASCULAR (OTHER)
Clonidine
Hydralazine
Isosorbide
Nitrostat
DENTAL
Amoxicillin
Benzocaine 20% gel
Chlorhexidane
Clindamycin
Ibuprofen
Magic Mouth Wash
SF 500 Tooth Paste
DERMATOLOGICAL-TOPICAL ANTIBIOTICS
Clindamycin Solution / lotion
Gentamycin Cream / Oint
Metronidazole Gel / Cream / Vag
Mupirocin Oint
Neosporin Oint
Permethrin Lotion / Shampoo 1%
Permethrin Cream 5%
Silver Sulfadiazine
DERMATOLOGICAL-TOPICAL ANTIFUNGAL
Ciclopirox 1% nail laquer
Clotrimazole
Clotrimazole – Betamethasone
FungiNail (undecylenic acid)

Miconazole cream / vaginal / supp/powder
Nystatin
Nystatin - Triamcinolone
Terbinafine Cream
DERMATOLOGICAL-CORTICOSTEROID HIGHEST TO LOWEST POTENCY MAY BE COMPOUNDED IN CREAM, OINT, LOTION, SHAMPOO
Clobetasol propionate cream/oint/lotion
Betamethasone dipropionate Oint 0.05% II
Betamethasone dipropionate cream 0.05% III
Triamcinolone oint 0.1% III
Triamcinolone cream 0.5% III
Triamcinolone cream 0.1% IV
Triamcinolone cream 0.025% V
Fluocinolone 0.01% VI
Hydrocortisone 2.5% VI
Hydrocortisone 1% VII
DERMATOLOGICAL-TOPICAL -OTHER
Ammonium Lactate Cream / lotion
Benzoyl Peroxide Cream
Urea Cream 10% / 20% / 40%
DIABETES ORAL
DPP4 inhibitors + SGLT2 inhibitors
Glimiperide
Glipizide
Glyburide
Januvia / Januvia XR
Metformin
Pioglitazone
Semaglutide (Oral GLP1)
SLGT Inhibitors (flozins)
SLGT Inhibitors + Metformin
Test Strips and Glucometers
DIABETES INJECTABLE
Basaglar = Lantus
Basal high dose Toujeo, Tresiba
GLP-1 Agonists (tides)
Humulin N
Humulin R
Humulin 70/30
Humalog 75/25
Humalog
GASTROINTESTINAL AGENTS
5-Aminosalicyates
Amoxicillin/Clarithromycin/Omeprazole
Dicyclomine
Docusate / Docusate Senna
Donnatal Tablets

Esomeprazole (Nexium)
Famotidine (temporarily unavailable)
Hyoscamine
Lactulose
Lansoprazole
Loperamide
Metoclopramide
Omeprazole
Pancreatic Enzymes
Pantoprazole
PEG powder laxative
Sucralfate Tablets
GENITOURINARY AGENTS
Doxazosin
Fesoterodine (Toviaz)
Finesteride
Hyoscamine oral /sublingual
Myrbetriq (mirabegron)
Oxybutnin ER
Phenazopyridine 95mg
Solifenacin
Tamsulosin
Terazosin
GOUT TREATMENT
Allopurinol
Colchicine 0.6mg
HORMONAL AGENTS / ENDOCRINE
Anastrozole
Biclutamide
BiEst / TriEst topical
Conjugated Estrogens / Bazedoxifene (Duavee)
Conjugated Estrogens (Premarin) tablets and vag cream
Conjugated Estrogens w medroxyprog. (PremPro)
Desmopressin
Dexamethasone
Estradiol tablets
Estradiol Vag Cream compounded
Hydrocortisone
Letrozole
Levothyroxine
Premarin
Progesterone Capsules compounded
MUSCLE RELAXANTS
Baclofen
Cyclobenzaprine
Methocarbamol
Tizanidine
OPHTHALMIC (ANTIBIOTICS)

Ciprofloxin Opth Soln
Erythromycin Opth Oint
Gentamycin Opth Oint / Solution
Moxifloxacin Opth Soln
Neomyc/Polymix/Dex Opth oint / Soln
Ofloxacin Opth Soln
Polymixin /Trimethoprim Opth Soln
Sulfacetamide Opth Soln
Tobradex Opth Soln
Tobradex / Dexamethasone Opth Susp
OPHTHALMIC (GLAUCOMA)
Alphagan P
Azopt
Brimonidine 0.2%
Dorzolamide
Dorzolamide / Timolol
Symbrinza (brinzolamide-brimonidine)
Timolol
Travatan Z
OPHTHALMIC (OTHER)
Ketotifen (Zaditor)
Ketorolac
Pataday
Pheniramine/Naphazoline
OTIC
Ciprodex
Clotrimazole 1% Otic Soln Compounded
Deborox
Neo/poly/dex Opth for Otic use
Ofloxacin
RESPIRATORY (ANTI-HISTAMINES)
Cetirizine
Loratadine
Meclizine
RESPIRATORY (COUGH & COLD)
Antihistamine/Decongestant Cold Tab
Mucinex, Mucinex DM, Mucinex Sinus
Promethazine DM Cough Syr 6oz
Robitussin, Robitussin DM, Robitussin CF
RESPIRATORY (INHALED ANTICHOLINERGICS)
Incruse Ellipta - Umeclidinium Preferred
Spiriva Respimat - Tiotropium
RESPIRATORY (INHALED COMBINATION)
Anoro Ellipta - Vilanterol / Umeclidinium Preferred
Breo Ellipta - Vilanterol / Fluticasone Preferred
Combivent - Albuterol / Ipratropium
Dulera - 100mcg/5mcg 200mcg/5mcg
Stiolto Respimat - Olodaterol / tiotropium
Trelegy - Fluticasone / umeclidinium /vilanterol

RESPIRATORY (INHALED CORTICOSTEROIDS)
Arnuity Ellipta - Fluticasone 100 & 200mcg
Asmanex HFA 100mcg or 200mcg
Flovent HFA
RESPIRATORY INHALED LABA
Serevent Diskus - Salmeterol
Striverdi Respimat - Olodaterol
RESPIRATORY (INHALED SABA)
Proventil
RESPIRATORY (INHALED NASAL)
Azelastine
Momesetasone (Nasonex)
Ipratropium
RESPIRATORY (NEBULIZATION)
Albuterol 0.83%
Albuterol / Ipratropium 2.5mg / 0.5mg
Budesonide 0.25mg, 0.5mg
Ipratropium 0.2mg/ml
Levobutanol 0.31mg, 0.63mg, 1.25mg /3ml
RESPIRATORY (OTHER)
Methylprednisolone Dose Pack
Montelukast
Mucinex
Prednisone
SMOKING CESSATION
Bupropion SR 150mg
Chantix
Nicotine Patches
Nicotrol Inhaler System
Nicotrol Nasal Spray
VACCINATIONS
Hepatitis B Vaccine
Pneumococcal 13 (Prevnar)
Pneumococcal 23 (Pneumovax23)
Quadavalant Flu Vaccine (in season)
VITAMINS / MINERALS / SUPPLIMENTS
Acidophilus
B-1 , B-6, B-12
B-Complex
Calcium Suppliments
Cyanocobalamin Ing
Ferrous Sulfate
Glucosamine/Chondroitin
Melatonin
Multivites